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Parts Breakdown 4200H

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 265226-3 H.F.H. BOLT M6X17, 5005BA  1
 1 266454-3 N/A  1
 2   224081-2   OUTER FLANGE, 4200H  1
 4 224080-4 INNER FLANGE, 4200H  1
 5 285815-8 BEARING RETAINER, 4100NH  1
 5 285834-4 BEARING RETAINER, 4200NH  1
 6   321197-5   SPINDLE, 4200H  1
 7 254001-2 WOODRUFF KEY 4, HM1810  1
 8 211129-9 BALL BEARING 6201DDW, N9501B  1
 9 961155-5 RETAINING RING S-38, 4200H  1
 10 164473-2 SAFETY COVER,4200H  1
 11 251247-1 P.H. SCREW M6X20, 5037NB  1
 12 262502-6 RUBBER SLEEVE 6, 5037NB  1
 13 231773-6 TENSION SPRING, 4200H  1
 14 961052-5 RETAINING RING S-12, 9218PBL  1
 15 317068-2 BEARING BOX, 4200NH  1
 16 934301-3 WING NUT M6, N1900B  1
 17 942151-2 SPRING WASHER 6, 5007NB  1
 18 150632-4 BLADE CASE COMPL., 4200H  1
 18 158665-3 BLADE CASE CPLT., 4200NH  1
 18   318219-0   N/A  1
 19   912121-5   C.S.H. SCREW M4X14, 4200H  4
 20 253741-9 F. WASHER 9, 4200N  1
 20   253768-9   F. WASHER 9, 4200H  1
 21 210042-8 BALL BEARING 629LLB, 5277NB  1
 21   211056-0   B. BEARING 629LLB, 4101RH  1
 22 213407-3 O RING 26, 4200H  1
 23 159648-6 GEAR HOUSING, 4200H  1
 23 159911-7 GEAR HOUSING, 4100NH  1
 24   226419-7   HELICAL GEAR 19, 4200H  1
 25 961004-6 RETAINING RING S-8, DA391D  1
 26 226420-2 HELICAL GEAR 41, 4200H  1
 27 212046-6 NEEDLE BEARING, 4200H  1
 28 254002-0 WOODRUFF KEY 3, 9217SPC  1
 29 263002-9 RUBBER PIN 4, HR2400  1
 30 421142-1 DUST COVER, 5005BA  1
 30 421329-5 DUST COVER, 4101RH  1
 31   651252-2   SWITCH,4100NH  1
 32 941101-4 F. WASHER 5, JR3000V  3
 33 911261-6 P.H. SCREW M5X40, 9900B  3
 34 953106-2 RIVET 0-5, HM1500  2
 35 858274-5 NAME PLATE, 4200H  1
 36 911146-6 P.H. SCREW M4X25, 4200H  4
 37 941051-3 F. WASHER 4, 2107F  4
 38 191945-4 CARBON BRUSH SET CB-124 (2/PK), 9045B  1
 38 194982-7 CARBON BRUSH SET CB-124, 9045B  1
 39   643600-9   BRUSH CAP 6-10, 9005B  2
 40 664013-1 CORD (2X18X8 SJT), N9501B  1
 41 682504-0 CORD GUARD 10-85, 4200H  1
 41   682558-7   CORD GUARD  1
 42 159898-3 MOTOR HOUSING, 4200H  1
 43 687063-9 STRAIN RELIEF, 4323K  1
 44 941051-3 F. WASHER 4, 2107F  2
 45 911131-9 P.H. SCREW M4X18, HR3851  2
 46 414372-1 HANDLE COVER, 4200H  1
 47 213255-0 O RING 18, 4200H  1
 48 253192-6 F. WASHER 14, HR2400  1
 49 211033-2 B. BEARING 608LB, 5091D  1
 50 681653-0 INSULATION WASHER, 4200NH  1
 51 522806-1 FIELD ASS'Y 115V, 4200H  1
 51 522806-1 FIELD ASS'Y 115V, 4200H  1
 52   911290-9   P.H. SCREW M5X65, GA7911  2
 52   925288-0   HEX BOLT M5X65, 2400B,T1  2
 53 516291-8 ARMATURE ASS'Y 115V, 4200H  1
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 54 241838-6 FAN  1
 55 415403-9 BAFFLE PLATE, 4101RH  1
 56 934301-3 WING NUT M6, N1900B  1
 57 942151-2 SPRING WASHER 6, 5007NB  1
 58 941151-9 F. WASHER 6, 5007NB  1
 59 265724-7 WING BOLT M5X10, 4200H  1
 60 265883-7 SCREW M5X6, 4200H T1  1
 60 266264-8 H.S.H.SCREW M5X8, BSS730SH  1
 61   168158-2   BASE, 4200H  1
 62 251919-8 C.S.N. BOLT M6X20, 5402NA  1
 62 266018-3 C.S.N. BOLT M6X20, 5740NB  1
 63   251919-8   C.S.N. BOLT M6X20, 5402NA  1
 64 951219-3 SPRING PIN 6-32, 4200H  1
 65 941151-9 F. WASHER 6, 5007NB  1
 1,001 164095-8 GUIDE RULE, 4200H  1
 1,002 781011-1 SPANNER, 2708  1
 1,003 782209-3 SOCKET WRENCH, 4200H  1
 1,003 783203-8 HEX WRENCH 5, 2708  1
 1,004   416716-1   N/A  1
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